
 
 

Date: 13/03/14 
 

Status: Rev 4 
 
 

 
 
 
 

  
 
 
 
 
 
 
 
 

Pluto LNG Project 
Treated Waste Water Management Plan 

 
 
 
 
 

 



This document is protected by copyright. No part of this document may be reproduced, adapted, transmitted, or stored in any form by 
any process (electronic or otherwise) without the specific written consent of Woodside. All rights are reserved.   

Controlled Ref No: XA0000AH0029 Revision:  4 Native file DRIMS No:  5717026 Page 2 of 55 

Uncontrolled when printed. Refer to electronic version for most up to date information. 

 

TABLE OF CONTENTS 
EXECUTIVE SUMMARY ................................................................................................................................... 3 
[...]
TWMP where reject water is being directed to the MUBRL. 
 

3.1.3 Other Production and Drainage Systems  
Several further systems whereby water is produced, collected and discharged are included within the LNG 
plant, however these fall outside the scope of the TWMP as they do not interface with produced water at any 
stage. These include: 
 

 An entirely oil free drains 
 Process closed drains; and 
 Small-scale desalination plant. 

 
These systems are briefly described below, for information. 



Pluto LNG Project Treated Waste Water Marine Discharge Management Plan 

 

This document is protected by copyright. No part of this document may be reproduced, adapted, transmitted, or stored in any form by 
any process (electronic or otherwise) without the specific written consent of Woodside. All rights are reserved.   

Controlled Ref No: XA0000AH0029 Revision:  4 Native file DRIMS No:  5717026 Page 18 of 55 

Uncontrolled when printed. Refer to electronic version for most up to date information. 

 

Drainage systems on Sites A and B also include an Entirely Oil-Free (EOF) drainage system, which 
comprises an open, surface water drainage system designed to collect and dispose of storm water from 
outside kerbed process areas on Site B and bunded areas around storage tanks on Site A and B.  There is 
negligible risk of contamination of EOF water from the LNG plant and site operations.  The EOF drainage 
system directs EOF water via a network of open channels, sumps and pipes to natural drainage lines around 
the site.  In the unlikely event of a spill of a potential contaminant within an EOF area, the implementation of 
the site spill response procedure will ensure immediate cleanup of spills and prevent contamination of future 
EOF runoff.  
 
A process segregated drains system is also included within the acid gas removal area containing amine 
compounds (aMDEA), and within the mono ethylene glycol (MEG) regeneration area.  These segregated 
systems are considered part of the process unit, whereby drained fluids are recovered into the process and 
not required to be discharged to the oily water drainage systems or ETP. 
 
A small-scale desalination plant is provided to supply fresh water to the site, in the absence of supply from 
Water Corporation. The system draws sea water from Mermaid Sound and to extract fresh water, whilst brine 
is discharged back into the ocean.  Such small-scale systems present no environmental risk in open water 
systems as the brine contains no chemical contaminants and dilutes rapidly in an open water environment.   
 

3.2 Treatment and Re-use Systems 
Collected waste water treatment systems comprise an effluent treatment plant and sewage treatment plant.  
A description of the effluent treatment plant is provided as Section 3.2.1 and a description of the sewage 
treatment plant is provided as Section 3.2.4.  
 

3.2.1 Effluent Treatment Plant 

The effluent treatment plant comprises the following systems: 

Controlled Discharge Facility (CDF) 

All AC effluents from the plant areas are discharged through an underground header and/or open channels 
to the central CDF holding basins.  The function of the CDF is to allow inspection and testing of effluent 
quality before a decision is taken to discharge to the EOF surface water system if not contaminated, or to the 
ETP for further treatment if contaminated. The basins are constructed from reinforced concrete and 
incorporate a first flush compartment and a peak overflow compartment.  The CDF is designed to capture the 
“first flush” of rainfall (defined as 10 minutes of rainfall on the furthest area connected to the CDF) from a 
1:10 year Average Return Interval (ARI) design rainfall event (equivalent to a rainfall event of 30 minutes, 
with an intensity of 95mm/hr). This exceeds industry practice of containing a 1-year ARI event on site.  
Rainfall in excess of the designed containment volume bypasses the first flush basin and is directed into the 
EOF drainage system. 

Effluent Treatment Plant (ETP) 

The ETP treats all COC, contaminated AC and produced water.  The ETP provides primary, secondary and 
tertiary treatment of contaminated water prior to reuse or marine discharge.  These treatment systems are 
detailed further in the sections below.  

 Oily Water Equalisation - equalisation of the COC effluents and contaminated AC effluent occurs 
within the oily water equalisation tanks, which ensures homogeneity of influent flow and reduces 
contaminant load variations to provide a relatively consistent feed stream to downstream processes. 

 Oil Slops Tanks - collect free hydrocarbons separated from within the ETP. Free hydrocarbons may 
arise from the CDF (from floating oil skimmers), oily water equalisation (from in-tank oil skimmers), 
oily floats from the corrugated plate interceptor (CPI) and recovered hydrocarbons from the macro 
porous polymer extraction (MPPE) unit.  Aqueous supernatant from the oil slops tanks are decanted 
into the effluent treatment plant COC drainage system.  Oil slops are transported via tanker offsite 
for disposal at an appropriately licensed facility. Corrugated Plate Interceptor (CPI) - provides 



Pluto LNG Project Treated Waste Water Marine Discharge Management Plan 

 

This document is protected by copyright. No part of this document may be reproduced, adapted, transmitted, or stored in any form by 
any process (electronic or otherwise) without the specific written consent of Woodside. All rights are reserved.   

Controlled Ref No: XA0000AH0029 Revision:  4 Native file DRIMS No:  5717026 Page 19 of 55 

Uncontrolled when printed. Refer to electronic version for most up to date information. 

 

removal of free hydrocarbons and settleable sludges.  Free hydrocarbons (oily floats) drain to the oil 
slops tanks.  Silty sludges are accumulated in the CPI Sludge Pit and are transferred by vacuum 
tanker to the aerobic biosludge digesters, or offsite for disposal at an appropriately licensed facility. 

 Effluent Neutralisation - pH correction is provided for downstream treatment processes. 

 Effluent Cooling - to achieve stable operation and optimise biological treatment, the effluent will 
be cooled using evaporative cooling water and chilled water cooling.   

 Macro Porous Polymer Extraction (MPPE) - any BTEX compounds present in the condensed 
overhead phase from the MEG regeneration process are potentially inhibitory to bacterial growth 
required in the water biotreatment system.  The MPPE unit reduces the BTEX contaminant levels 
prior to subsequent biotreatment. 

 Secondary (Biological) Waste Water Treatment - Biological treatment to degrade soluble 
hydrocarbons and MEG is provided by utilising membrane bioreactors (MBR).  The MBR package is 
an activated sludge process which uses a semi-permeable membrane barrier system to separate the 
treated effluent from the organics-degrading micro-organisms.  The activated sludge micro-
organisms degrade the soluble organics to generate CO2 and excess biomass cells. Given there are 
no significant nutrient sources for the biomass identified in the feed effluent stream to the ETP, the 
effluent is normally dosed with nutrients to sustain the biological treatment processes required to 
degrade soluble hydrocarbons and MEG.  Optimal dosing will ensure that a minimum nutrient level is 
maintained to sustain biological growth within the MBR, whilst also minimising excess nutrient 
discharge via the MUBRL.  The membranes contained in the MBR are ultrafiltration membranes 
capable of removing suspended solids and bacteria solids down to virus size (<2 μm).  The treated 
aqueous effluent will contain trace levels of organics (within the approved discharge limits) and will 
be free of particulate solids.  The membranes shall be periodically cleaned by chemical dosing 
systems which are typically recirculated back to the water treatment process. 

Treated water from the MBR is preferentially routed to tertiary treatment prior to reuse as site service 
water, or where effluent supply is in excess of site service water requirement; sent to the Inspection 
Tanks for discharge via the MUBRL . 

 

3.2.2 Sludge Treatment and Disposal 

 Sludge Digestion - excess biosludge from the industrial biological treatment MBR is pumped 
directly to the aerobic biosludge digester.  Oily water sludges can also be transferred by vacuum 
tanker from the CPI sludge pit into the digester.  The aerobic biosludge digester has two functions; it 
reduces sludge mass by aerobic endogenous degradation and provides biosludge holding capacity.   

 Sludge Handling and Disposal - the biosludges are conditioned with chemicals to enhance the 
dewatering characteristics of the sludge.  Sludge conditioning chemicals include calcium hydroxide 
and polyelectrolyte and are dosed from a chemical dosing package into the agitated sludge handling 
tank. Excess sludge is transported via vacuum tanker offsite for disposal at an appropriately licensed 
facility. 

 

3.2.3 Tertiary Waste Water Treatment (for reuse only) 

The MBR aqueous effluent is passed to subsequent tertiary treatment stages, in order to obtain a treated 
effluent quality suitable for reuse as site service water and as feed water to the demineralised water 
package. The design capacity of the tertiary water treatment equipment is sized to satisfy the Pluto site 
service water demand only, hence tertiary water treatment will not be undertaken on water which is to be 
discharged into the MUBRL. It should also be noted that the membrane filtration applied in the MBR is 
generally considered (by industry) to provide ‘tertiary’ levels of wastewater treatment. The use of the word 
‘tertiary’ in the case of the Pluto treatment system is extended to cover the treatment required to supply 
specific feed water quality to the LNG plant site service water demands. 



Pluto LNG Project Treated Waste Water Marine Discharge Management Plan 

 

This document is protected by copyright. No part of this document may be reproduced, adapted, transmitted, or stored in any form by 
any process (electronic or otherwise) without the specific written consent of Woodside. All rights are reserved.   

Controlled Ref No: XA0000AH0029 Revision:  4 Native file DRIMS No:  5717026 Page 20 of 55 

Uncontrolled when printed. Refer to electronic version for most up to date information. 

 

The reuse treatment facility includes the following processes: 

 Tertiary Membrane filtration; 
 Chemical oxidation using ultra violet (UV) and ozone; 
 Biological activated carbon adsorption; 
 Hypochlorite disinfection. 

3.2.4 Sewage Treatment Plant 
The Pluto Sewage Treatment Plan (STP) is an activated sludge and extended aeration Membrane Bio-
Reactor (MBR) sewage treatment system which incorporates pre-treatment and chemical dosing for 
disinfection. The STP was downsized in 2013 to support long term operation of the Pluto LNG plant 
(compared to the larger construction/commissioning throughput), but retains the ability to treat flows up to its 
maximum design rate of 150m3/day of domestic wastewater, to manage any future construction and 
maintenance programmes. 
 
The process consists of an inlet-works, a balance tank, and biological process consisting of a pre-anoxic 
reactor and an aeration tank or aerobic bioreactor. Two solids separation systems are available, an ultra-
filtration membrane system for separation of solids from the mixed liquor, and secondary clarifier system. 
 
The operations STP is designated to treat up to 68kL/day (~68 m3/day) of domestic wastewater. The treated 
effluent is to be disposed of on site via controlled spray irrigation or used for dust suppression, compaction, 
or other construction activities where if required. The required irrigation area has been determined in 
accordance with Water Quality Protection Note (WQPN) 22, Department of Water (DoW, 2008) and the 
Guidelines for Use of Recycled Water in Western Australia (WA Health, 2010a). In the event of extreme wet 
weather events or operational restrictions preventing land irrigation, discharge will be through the MUBRL. 
 
The STP is governed as a licensed emissions point by DER through prescribed premise licence number 
L8752/2013/1. 
 

3.3 Final Collection, Analysis and Disposal Systems 

3.3.1 Final Collection and Analysis  
Water from the effluent treatment plant surplus to site service water demand will be directed to one of two 
inspection tanks on Site B. The inspection tanks may also receive rejected water from the demineralisation 
plant (when it is using re-use water from the effluent treatment plant, and potentially when using water from 
desalination) and water from the sewage treatment plant (at times when irrigation is not possible but the 
discharge specification is being achieved).  
 
The inspection tanks provide hold-up to allow testing of the treated effluent before water is exported from site 
to third party consumers as industrial grade water, or discharge into the MUBRL.  Each tank has a capacity 
of approximately 1000m3.  
 
The tanks are connected to the MUBRL via a buried pipeline, tied into the MUBRL near the intersection of 
King Bay and MOF Roads. Integral to the discharge line are a series of online constituent and quality 
analysers and flowrate metering. 
 
Details relating to treated effluent discharge regime and expected contaminant concentrations are discussed 
further in Section 5.  Details of sampling and online metering (constituents, accuracy and sample frequency) 
are detailed in Section 6. 
 



Pluto LNG Project Treated Waste Water Marine Discharge Management Plan 

 

This document is protected by copyright. No part of this document may be reproduced, adapted, transmitted, or stored in any form by 
any process (electronic or otherwise) without the specific written consent of Woodside. All rights are reserved.   

Controlled Ref No: XA0000AH0029 Revision:  4 Native file DRIMS No:  5717026 Page 21 of 55 

Uncontrolled when printed. Refer to electronic version for most up to date information. 

 

The volume of effluent discharged from site over plant life is expected to be highly variable month to month 
and year to year. It will be heavily influenced by the frequency and intensity of rainfall, the volume of water 
coming in with gas from offshore and the amount of water being used (and re-used) for site service water.   It 
is estimated that for the first LNG train of the Pluto LNG Project, the quantity of effluent will be in the order of 
25-30 ML/annum, however approval has been obtained (under W4466/2008/1 and the agreement with Water 
Corporation) to discharge up to 146 ML/annum of water to account for high flow cases (e.g. seasons with 
high rainfall), increased water rates as production from the Pluto field progresses, and permitted expansion 
of the onshore LNG plant up to 12 million tonnes per annum LNG production. 
 
Discharges from the final inspection tanks into the MUBRL will be completed in batches.  The discharge will 
be intermittent and each batch will be tested (characterised) prior to release. Any batch of effluent that does 
not meet the monitored criteria for discharge (Section 6) will be treated in accordance with the Contingency 
Plan detailed in Section 8).   
 
When discharging, the discharge flow will range between 50 m3/hr and 104 m3/hr and thus each tank will 
take approximately 8 to 16 hours to empty. Batch discharges average volumes of approximately 0.93 ML.  
The frequency of batch discharges will vary depending on a number of operational parameters including: 
 

 Pluto well-field water production (i.e. during early years of operation produced water volumes are 
expected to be low. As the wellfield ages, produced water (PW) volumes are expected to increase); 

 Status of MEG recovery operations; 

 Significant rainfall in past three days; 

 Service water and demineralised water demand; and 

 Whether or not irrigation of treated domestic waste water is operational. 